CIVITAS 125 ZN125T-19 ADAMOTO




F-1 THA
(Tool box)
y J 5
o
7/
FE = ¥ % i {8
N |Part no Description Qty
1 |125T-19-050600 Foot plate 1
2 |125T-19-050501 Tool box 1
3 |125T-19-050503 Tool box cover 1
4 [125T-19-050502 No. cover 1
5 |125T-19-050504 Tool box rocker 1
6 |[125T-19-050005 Ingnite smoke 1
7 [125T-19-000007 Motorcycle safety helmet pothook 1




F-2 JEER R & A P
Seat cushion & Luggage case

[N, P 5L 4 i
Part no Description y

125T-19-002001

Seat groupware

125T-19-050001

Sundries box

125T-19-050003

Battery cover

125T-19-050004

Sundries box fr cover

125T-19-050002

Sundries box cover

ola[s[wS=1zlm

125T-19-002002

Seat bracket

N EEEEEE
=




F-3 R KR

Front board

FIE 5 g 4R &
N |Part no Description Qty
1 |125T-19-000006 windshield 1

2 |125T-19-050101 Fr board 1

3 [125T-19-050102 Headlight groupware 1

4 [125T7-19-050101.1 Fr board grid, left 1

5 [125T-19-050101.2 Fr board grid,right 1

6 |[125T-19-050102.1 position bulb 1

7 [125T-19-050102.2 headlight chimney 1

8 |[125T-19-050102.3 headlight glisten cover 1

9 |[125T-19-050102.4 headlight middle cover 1
10 |125T-19-050102.5 headlight right decorate glass 1
11 |125T-19-050102.6 position light right lamp holder 1
12 |1125T-19-050102.7 headlight left decorate glass 1
13 |125T-19-050102.8 position light left lamp holder 1
14 1125T-19-050102.9 headlight wiring harness 1
15 [125T-19-050102.10 headlight bulb 2
16 |125T-19-050102.11 headlight lamp holder 1




F-4 BRI FE =

Fuel tank

FIE = AT i
N |Part no Description Qty
1 |125T-19-060100 Fuel tank 1

2 [125T-19-060101 Oil digit sensor 1

3 [125T-19-060102 Sensor press board and airproof circle %1
4 [125T-19-060001 Gasoline pipe 3

5 |125T-19-060003 Vacuum tube 1

6 |125T-19-060105 filter 1

7 [125T-19-060103 Self-priming switch 1

8 |[125T-19-060104 Cover, gasoline tank 1

9 |125T-19-060004 Circlip 1
10 |125T-19-060002 spring 3
11 |125T-19-060006 add oil glue mat 1




F-5 ZEMHMR & 2%

Plate comp plastec&moulding

FE 5 ¥ X% I &
Part no Description y
125T-19-030001 Key Set Comp

125T-19-050302

right decorate piece

125T-19-050302

left decorate piece

125T-19-050301

right decorate board

125T-19-050301

left decorate board

125T-19-050700

Rr decorate board

N EEEEEIE
=




F-6

(IEAE S IEIPe]

moulding&Winkers

| -1 3. 6
/Z_é.
e n A A

R % X4 P L
N |Part no Description Qty

1 |125T-19-050201 L and R moulding 1

2 |125T-19-050202 L and R winker front 15

3 |125T-19-050202.1 shell ,L lamp front 1

4 [125T-19-050202.2 shell base, L lamp front 1

5 [125T-19-050202.3 bulb 2

6 |[125T-19-050202.4 wiring harness 1

7 [125T-19-050202.5 shell base R lamp front 1

8 |[125T-19-050202.6 shell ,R lamp front 1




F-7 BT B

Taillight

l 10 /

| !

| l’

( J

|
R AR B i
N |Part no Description Qty
1 |125T-19-050900 Rr taillight (with I/r/rr turinging light) 1
2 |125T-19-050804 Side reflector 2
3 [125T-19-050803 Rr license plate bracket 1
4 |125T-19-050801 Rr trail board 1
5 |125T-19-050802 Rr refelctor 1
6 |125T-19-050900.1 position light glass 1
7 |125T-19-050900.2 right/ rear turning light chimney 1
8 [125T-19-050900.3 taillight wiring harness 1
9 |125T-19-050900.4 left/ rear turning light chimney 1
10 |125T-19-050900.5 talilight chimney install bolt 2
11 |125T-19-050900.6 talilight I/r turing install bolt 2
12 |125T-19-050900.7 rear turning light holder 1
13 |125T-19-050900.8 rear turning light chimney 1
14 |GB15776.1-1995.1 bulb 12v10W 2
15 |GB15766.1-1995.3 tailligh P21/5W 12V 1




F-8 #4248

Luggage carrier

FIE = AT e
N |Part no Description Qty
1 |125T-19-003000 Luggage carrier 1




& it
Battery

ik 1SS g 4R &
N |Partno Description Qty

1 |125T-19-070005 Cathode line 1

2 |125T-19-070400 Battery assy 1

3 |125T-19-070006 Anode line 1




F-9 T H48
Wire harness

A
.

8

7m! a4 ‘4‘ —/—:’/\9

&

A 5 AT W
N |Part no Description Qty

1 ]125T-19-070100 Start-up relay 1

2 [125T-19-070200 Ignition loop 1

3 |125T-19-070300 horn 1

4 |125T-19-070001 cable 1




5 [125T-19-070002 ignition 1
6 |125T-19-070003 flasher 1
7 125T-19-070004 manostat 1
8 [125T-19-070007 resistance 1
9 [125T-19-090020 wrap 1
10 [125T-19-070001.1 brake switch cable 2
11 [125T-19-070008 controller 1




F-10 A%t

Front wheel S
10
g 3
B 7
@65,
ZER AT i
N |Part no Description Qty
1 |125T-19-010201 Fr al wheel MT3.5-13 1
2 [125T-19-010202 Vacual tire 130/60-13 1
3 [125T-19-010203 Value mouth 1
4 [125T-19-010204 Disc brake plate 1
5 [125T-19-010205 Disc brake plate bolt 3
6 |[125T-19-010002 Front-wheel drive axle 1
7 |GB6177-86 M12X1.25 locknut 1
8 |[125T-19-010400 driver 1
9 |[125T-19-020203 Odometer gentle axis 1
10 |125T-19-010001 Front axle 1
F-11 5%
Rear wheel

-3




FAE 5 P AR B &
N |Partno Description Qty

1 |125T-19-041001 Rr disc brake plate bolt 3

2 [125T-19-041000 Rr disc brake palte 1

3 |GB5787-86 Six corner nut M16X1.5 1

4 1125T-19-010203 Vavle mouth 1

5 [125T-19-040500 Rr al wheel MT3.5-13 1

6 |125T-19-040600 Vacunnm tire 130/60-13 1

7 [125T-19-040700 Three corner connection board 1

8 [125T-19-040003 Rr wheel bush (ling, short) %1




F-12 J il sl R 2 2

Rear brake master cylinder

FIE 5 g 4R &
N |Part no Description Qty
1 |125T-19-040902 Rr disc brake pump 1

2 [125T-19-040902.1 Oil cylinder 1

3 [125T-19-040902.2 dustproof set piece 2

4 [125T-19-040902.3 oil crock pin 2

5 [125T-19-040902.4 bolt pin glue circle 1

6 |125T-19-040902.5 bolt pin A 1

7 [125T-19-040902.6 bolt pin bush 1

8 |125T-19-040902.7 bolt pin 1

9 |[125T-19-040902.8 disc brake pump decorate board 1
10 [125T-19-040902.9 Cover 1
11 |125T-19-040902.10 Bolt of exhaust 1
12 |125T-19-040902.11 orientation bolt pin 2
13 |125T-19-040902.12 diaplasis spring 1
14 [125T-19-040902.13 bolt,oil inlet 1
15 |125T-19-040902.14 Rear trig disc brake piece 45
16 [125T-19-040903 oil pipe 1
17 |125T-19-040901 Rr disc brake pump 1
18 |125T-19-040901.1 Grip comp handle L 1
19 |125T-19-040901.2 Retuming spring 1
20 [125T-19-040901.3 Connecting socket 1
21 |125T-19-040901.4 Nut M5 1




22 [125T-19-040901.5 Bolt comp handle L
23 [125T-19-040901.6 Oil cylinder ,Rr brake comp
24 [125T-19-040901.7 Switch, Rear stop

25

125T-19-040901.8

bolt,oil inlet

26

125T-19-040900

rr disc brake pump

NNEEE




F-14 {YRHA

Meter

PR 5 g 3L 4R &
N |Part no Description Qty
1 [125T-19-020201 speedometer cover 1

2 |125T-19-020202 speedometer groupware 1
F-15 J5 a4

Headlight

5]

B
® ’\12
‘ ¢4
2° ﬁ
1 | S— 10,?9 /\~\11

8
PR 5 oL AR N B
N |Part no Description Qty
1 |125T-19-020101 left hand glove 1
2 |125T-19-020102 L combination switch 1
3 [125T-19-001000 left rearview mirror 1




4 |125T-19-020103 Direction hand 1
5 ]125T-19-020108 Direction hand down cover 1
6 |[125T-19-000004 Lock tighten copy 1
7 |125T-19-020104 R combination switch 1
8 |[125T-19-020105 Accelerograph cable 1
9 |[125T-19-020106 Direction hand up cover 1
10 |125T-19-020104 Direction hand up cover decorate board 1
11 {125T-19-020101 right hand glove 1
12 [125T-19-001000 right rearview mirror 1




F-16 Fiif 1 Zh A R 52 21 1F

Front brake master cylinder

26

[N
o

125T-19-010303.2

Retuming spring

N
o

125T-19-010303.3

Connecting socket

FIE 5 g 4R &
N |Part no Description Qty
1 |125T-19-010301 Fr disc brake pump 1
2 [125T-19-010301.1 Oil cylinder 1
3 [125T-19-010301.2 dustproof set piece 2
4 [125T-19-010301.3 oil crock pin 2
5 [125T-19-010301.4 bolt pin glue circle 1
6 |125T-19-010301.5 bolt pin A 1
7 [125T-19-010301.6 bolt pin bush 1
8 |125T-19-010301.7 bolt pin 1
9 |[125T-19-010301.8 disc brake pump decorate board 1
10 [125T-19-010301.9 Cover 1
11 |125T-19-010301.10 Bolt of exhaust 1
12 |1125T-19-010301.11 orientation bolt pin 2
13 |125T-19-010301.12 diaplasis spring 1
14 [125T-19-010301.13 bolt,oil inlet Fr 1
15 |125T-19-010301.14 Fr trig disc brake piece 45
16 [125T-19-010302 oil pipe 1
17 |125T-19-010303 Fr disc brake pump 1
18 |125T-19-010303.1 Grip comp handle R 1

1

1

1

N
A

125T-19-010303.4

Nut M5




22 [125T-19-010303.5 Bolt comp handle R
23 [125T-19-010303.6 Oil cylinder ,Rr brake comp
24 [125T-19-010303.7 Switch, front stop

25

125T-19-010303.8

bolt,oil inlet

26

125T-19-010300

Front disc brake pump

NNEEE




F-18 A& AL Ak

Engine Assy

R % X4 P L
N |Part no Description Qty
1 |125T-19-040100 engine 1
2 |125T-19-040200 carburetor 1
3 [125T-19-040400 Air filter groupware 1

4 1125T-19-040005 front stander,rear fender 1

5 [125T-19-040401 air filter front frame 1

6 |125T-19-040004 frame,rear fender 1

7 |125T-19-040006 Rr wheel fender 1

8 |[125T-19-040008 Twice burning unilateralism valve 1E
9 |[125T-19-040002 Air cleaner holder, air pipe 1
10 [125T-19-040007 aerate pipe groupware 1




F-19 J5 i ds
Fear cushion

FAE 5 R A Vb B &=
N |Part no Description Qty

1 |125T-19-040301 L rear absorber 1

2 [125T-19-040301.1 absorber cushion gasket 2

3 [125T-19-040301.2 absorber bush 2

4 |GB5787-86 Bolt flange M10X40 2

5 |[GB5787-86 Bolt flange M8X30 2

6 |[125T-19-040302 R rear absorber 1




F-20 |if X

Front fork

12

&
FIE & AT i
N |Part no Description Qty
1 [125T-19-010101 Down connection groupware 1
2 [125T-19-010102.1 I/ fr absorber assembly 1
3 [125T-19-010102.2 r/fr absorber assembly 1
4 |125T-19-010003 Fr wheel fender 1
5 |GB5789-86 Six corner bolt M6X12 1
6 |125T-19-010004.1 Line set 1
7 [125T-19-010004.2 Fixing block 1
8 |GB5789-86 Six corner bolt M6X40 4
9 [125T-19-000001 Down axletree groupware 1
10 [125T-19-000002 Up axletree groupware 1
11 |125T-19-000003 Compaction nut 1
12 |GB818-85 Cross bolt M6X12 6




F-21 HEUH A 4%
Exhaust muffler

FIE = AT i
N |Partno Description Qty

1 |125T-19-040800A Muffler assembly (with accelerant) 1

2 |GB5787-86 Six corner bolt M10X35 2

3 [125T-19-040001 Muffler airproof gasket 1

4 |GB823-86 Long cover nut M6 2

5 |GB5787-86 Six corner bolt M10X75 2




F-22 S48

Stand
8 %)
v
9
AR 5 g 4R &
N |Partno Description Qty
1 |125T-19-030500(1,2,3,4) Big support groupware 1
2 |GB6187-86 Six corner nut M6 1
3 [125T-19-090010.1 Cushion wheel 1
4 |GB5787-86 Six corner nut M6X25 1
5 |[GB5787-86 Six corner nut M10X25 2
6 |[125T-19-030004 mian stand bush 2
7 |125T-19-030400 side stand 1
8 [125T-19-030003 Single support spring 1
9 |[125T-19-030002 Big support bolt 1
10 |125T-19-030005 Big support spring 1




F-23 248
Frame body

FIE = AN i
N |Part no Description Qty
1 [125T-19-030200 Board bracket 1

2 |125T-19-000005 Condole frame axes 1

3 |125T-19-030100 frame 1
4 1125T-19-050400 Fender frame 1

5 [125T-19-090010.2 Suspend frame cushion set 2

6 |[125T-19-030006 Suspend bush 2

7 [125T-19-030600 Suspend e frame 1

8 [125T-19-030007 rr tail board bracket 1

9 [125T-19-030300 luggage carrier bracket 1
10 [125T-19-030700 seat lock bracket 1
11 (125T-19-030701 seat lock cable 1
12 |125T-19-030300 luggage carrier bracket 1




F-24

-1

FIEE SR HE
N |Part no Description Qty
1 [125T-19-080000 whole standard piece 1

2 [125T-19-090080 kill switch(optional) 1
3 [125T-19-090030 tool with motorcycle 1

4 [125T-19-090040 sticker 1

5 [125T-19-090050 aluminium plate 1

6 [125T-19-090060 antitamper plate 1

7 [125T-19-090070 trunk (optional) 1

8 [125T-19-090100 alarm(optional) 1

9 |125T-19-090101 alarm press board(optional) 1
10 |125T-19-090102 alarm installing press board(optional) 1
11 |125T-19-090090 carbon tin groupware (EPA) 1
12 |125T-19-090090.1 single direction valve (EPA) 1
13 [125T-19-090090.2 copper three connection (EPA) 1
14 |125T-19-090090.3 carbon tin(EPA) 1
15 [125T-19-091000 step skin(aluminium) (optional) 1




